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TEST REPORT

Application No.: SZEM1806004920RG

Applicant: Treswave LLC

Address of Applicant: Treswave LLC, 12775 CRAWFORD DR, TUSTIN, CA 92782
Manufacturer: Treswave LLC

Address of Manufacturer:  Treswave LLC, 12775 CRAWFORD DR, TUSTIN, CA 92782
Factory: Treswave LLC

Address of Factory: Treswave LLC, 12775 CRAWFORD DR, TUSTIN, CA 92782
Equipment Under Test (EUT):

EUT Name: TW801

Model No.: TW801

Trade mark: Treswave

FCC ID: 2AP6Q-TW801

Standard(s) : 47 CFR Part 15, Subpart B

Date of Receipt: 2018-04-25

Date of Test: 2018-05-04 to 2018-05-09

Date of Issue: 2018-07-27

Test Result: Pass*

* In the configuration tested, the EUT complied with the standards specified above.

Keny Xu
EMC Laboratory Manager
The manufacturer should ensure that all products in series production are in conformity with the product sample detailed in this report.
If the product in this report is used in any configuration other than that detailed in the report, the manufacturer must ensure the new
system complies with all relevant standards. Any mention of SGS International Electrical Approvals or testing done by SGS International
Electrical Approvals in connection with, distribution or use of the product described in this report must be approved by SGS International
Electrical Approvals in writing.
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2 Test Summary

Emission Part
Item Standard Method Requirement Result
Conducted Emissions
at Mains Terminals | *7 &8 PaR 1S | ANsi Ce3.4:2014 Class B Pass
(150kHz-30MHz) P
Radiated Emissions | 47 CFR Part 15, .
(30MHz-1GHz) Subpart B ANSI C63.4:2014 Class B Pass
Radiated Emissions | 47 CFR Part 15, )
(above 1GHz) Subpart B ANSI C63.4:2014 Class B Pass
Internal Source Upper Frequency
Below 1.705MHz 30MHz
1.705MHz to 108MHz 1GHz
108MHz to 500MHz 2GHz
500MHz to 1GHz 5GHz
Above 1GHz 5th harmonic of the highest frequency or 40GHz, whichever is lower

The difference between old and new are show as below. Other parts of the mobile phone are the same.

The equipment, is the identical design and construction, with only difference on the software version to
reduce the frequency band (LTE Band 2/4/5) to the original FCC Grant cited above.

1. The software change is only reduce some frequency band, will not change the electrical/IO/RF
characteristics, and antenna.

2.Color change: color change to black from sliver

3.1D change: change top material of a short glass to plastic. It is not the functional area.
4.Camera lens shape change: from square to round

Note:

According to the difference above, the TW801 is share the same data of the test report
SZEM180300241704, but do the spot check for Radiated Emission(30M~1G).
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4 General Information
4.1 Details of E.U.T.

Power supply: Model No.: UC11US
AC Input: 100-240V 50/60Hz 0.2A
DC Output: 5V 1A

Cable: USB cable: 100cm shielded.

Internal source: 2400MHz

4.2 Description of Support Units
Description Manufacturer Model No. Serial No.
Earphone PHILIPS SHE6000 REF. No.SEA1000
Laptop Lenovo T430u REF. No.SEA1800
Earphone PHILIPS SHE6000 REF. No.SEA1000
Router NETGEAR DGN2200 REF. No.SEA2200

4.3 Measurement Uncertainty

No. ltem Measurement Uncertainty
1 Conduction Emission 3.0dB (150kHz to 30MHz)
. - 4.5dB (30MHz-1GHz)
2 Radiated Emission
4.8dB (1GHz-6GHz)
3 Temperature test 1°C
4 Humidity test 3%
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4.4 Test Location
All tests were performed at:
SGS-CSTC Standards Technical Services Co., Ltd., Shenzhen Branch

No. 1 Workshop, M-10, Middle Section, Science & Technology Park, Shenzhen, Guangdong, China.
518057.

Tel: +86 755 2601 2053 Fax: +86 755 2671 0594
No tests were sub-contracted.

4.5 Test Facility
The test facility is recognized, certified, or accredited by the following organizations:
« CNAS (No. CNAS L2929)
CNAS has accredited SGS-CSTC Standards Technical Services Co., Ltd. Shenzhen Branch EMC

Lab to ISO/IEC 17025:2005 General Requirements for the Competence of Testing and Calibration
Laboratories (CNAS-CLO1 Accreditation Criteria for the Competence of Testing and Calibration
Laboratories) for the competence in the field of testing.

» A2L A (Certificate No. 3816.01)

SGS-CSTC Standards Technical Services Co., Ltd., Shenzhen EMC Laboratory is accredited by the
American Association for Laboratory Accreditation(A2LA). Certificate No. 3816.01.

- VCCI

The 3m Fully-anechoic chamber for above 1GHz, 10m Semi-anechoic chamber for below 1GHz,
Shielded Room for Mains Port Conducted Interference Measurement and Telecommunication Port
Conducted Interference Measurement of SGS-CSTC Standards Technical Services Co., Ltd. have
been registered in accordance with the Regulations for Voluntary Control Measures with Registration
No.: G-20026, R-14188, C-12383 and T-11153 respectively.

« FCC -Designation Number: CN1178

SGS-CSTC Standards Technical Services Co., Ltd., Shenzhen EMC Laboratory has been recognized
as an accredited testing laboratory.

Designation Number: CN1178. Test Firm Registration Number: 406779.
- Industry Canada (IC)

Two 3m Semi-anechoic chambers and the 10m Semi-anechoic chamber of SGS-CSTC Standards
Technical Services Co., Ltd. Shenzhen Branch EMC Lab have been registered by Certification and
Engineering Bureau of Industry Canada for radio equipment testing with Registration No.: 4620C-1,
4620C-2, 4620C-3.

4.6 Deviation from Standards
None

4.7 Abnormalities from Standard Conditions
None
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5 Equipment List
Conducted Emissions at Mains Terminals (150kHz-30MHz)
Equipment Manufacturer Model No | Inventory No | Cal Date |Cal Due Date
Shielding Room ChangZhou ZhongYu GB-88 SEMO001-06 | 2017-05-10 | 2020-05-09
Measurement Software AUDIX e3 V5.4.1221d N/A N/A N/A
Coaxial Cable SGS N/A SEM024-01 2017-07-13 | 2018-07-12
LISN Rohde & Schwarz ENV216 SEMO007-01 2017-09-27 | 2018-09-26
LISN ETS-LINDGREN 3816/2 SEMO007-02 | 2018-04-02 | 2019-04-01
EMI Test Receiver Rohde & Schwarz ESCI SEMO004-02 | 2018-04-02 | 2019-04-01
Radiated Emissions (30MHz-1GHz)
Equipment Manufacturer Model No | Inventory No | Cal Date |Cal Due Date
10m Semi-Anechoic
Chamber SAEMC FSAC1018 | SEMO001-03 | 2018-03-31 | 2021-03-30
Measurement Software AUDIX °3 V8 2014-6- N/A N/A N/A
Coaxial Cable SGS N/A SEM029-01 | 2017-07-13 | 2018-07-12
EMI Test Receiver
(9kHz-3GHz) Rohde & Schwarz ESR SEMO004-03 | 2018-04-02 | 2019-04-01
Trilog-Broadband
Antenna(30MHz-1GH?z) Schwarzbeck VULB9168 SEMO003-18 | 2016-06-29 | 2019-06-28
Pre-amplifier Sonoma(':’f"“me”t 310N SEMO005-04 | 2018-04-13 | 2019-04-12
Radiated Emissions (above 1GHz)
Equipment Manufacturer Model No | Inventory No | Cal Date | Cal Due Date
3m Semi-Anechoic AUDIX N/A SEM001-02 | 2018-03-13 | 2021-03-12
Chamber
Measurement Software AUDIX °3 V8 20146 N/A N/A N/A
Coaxial Cable SGS N/A SEMO026-01 2017-07-13 | 2018-07-12
EXA Spectrum Analyzer | A99MT80MN0I0G16S | Nog10a | SEM004-09 | 2018-04-13 | 2019-04-12
Horn Antenna(1-18GHz)| Rohde & Schwarz HF907 SEMO003-07 | 2018-04-13 | 2021-04-12
Low Noise -
Amplifier(100MHz- B'ac‘é Diamond BD;E'ZAé?y 8| SEM005-05 | 2017-09-27 | 2018-09-26
18GHz) ernes
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General used equipment

Equipment Manufacturer Model No | Inventory No | Cal Date | Cal Due Date
- Shanghai
Humidity/ Temperature | y1ot06rological ZJ12B | SEM002:03 | 2017-09-29 | 2018-09-28
Indicator
Industry Factory
- Shanghai
H“m'd':ﬁgrczqg‘:erat“re Meteorological 7J1-2B SEM002-04 | 2017-09-29 | 2018-09-28
Industry Factory
Humidity/ Temperature Mingle N/A SEM002-08 | 2017-09-29 | 2018-09-28
Indicator
Changchun
Barometer Meteorological DYMS3 SEMO002-01 | 2018-04-08 | 2019-04-07

Industry Factory
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6 Emission Test Results

6.1 Conducted Emissions at Mains Terminals (150kHz-30MHz)

Test Requirement: 47 CFR Part 15, Subpart B

Test Method: ANSI C63.4:2014

Frequency Range: 150kHz to 30MHz

Limit:

0.15M-0.5MHz 66dB(uV)-56dB(uV) quasi-peak, 56dB(uV)-46dB(uV) average
0.5M-5MHz 56dB(pV) quasi-peak, 46dB(pV) average

5M-30MHz 60dB(uV) quasi-peak, 50dB(uV) average

Detector: Peak for pre-scan (9kHz resolution bandwidth) 0.15M to 30MHz
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6.1.1 E.U.T. Operation
Operating Environment:
Temperature: 21.8°C Humidity: 56.6 % RH Atmospheric Pressure: 1020 mbar
Pretest these g: CDMA2000 BCO + BT +WLAN + earphone + battery + adapter
modes to find h: CDMA2000 BC1 + BT +WLAN + earphone + battery + adapter
the worstcase: . 5p\1A2000 BC10 + BT +WLAN + battery + adapter
j: CDMA BCO + BT +WLAN + earphone + battery + adapter
k: CDMA BC1 + BT +WLAN + earphone + battery + adapter
I: CDMA BC10 + BT +WLAN + battery + adapter
p: LTE band 13 + BT +WLAN + GPS Rx + battery + adapter
q: LTE band 25 + BT +WLAN + battery + adapter
r: LTE band 26 + BT +WLAN + battery + adapter
s: LTE band 41 + BT +WLAN + battery + adapter
t: Transfer data between the EUT and the PC
The worst case ~ g: CDMA2000 BCO + BT +WLAN + earphone + battery + adapter
for final test: t: Transfer data between the EUT and the PC
6.1.2 Test Setup Diagram

Shielding Room

Test Receiver

Ground Reference Plane

6.1.3 Measurement Data

An initial pre-scan was performed with peak detector.Quasi-Peak or Average measurement were
performed at the frequencies with maximized peak emission were detected.
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Mode:g; Line:Live Line
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Frequency (MHz)

Site : Shielding Room
Condition: Line
Job No. : 82417RG
Test mode: g
Cable LISN Read Limit  Ower
Freg Loss Factor Level Level Line Limit Remark

MHz dB dé  dBuV  dBuV  dBuV dB
1 8.16 ©8.82 9,52 26.74 36.28 55.34 -19.86 Average
2 g.16 @.82 9,52 46.96 56.58 65.34 -8.84 (P
3 8.28 @.83 9.58 22.87 32.48 53.45 -21.85 Average
4 @.28 ©8.83 9.50 42.65 52.18 63.45 -11.27 QP
5 8.24 ©8.83 9.51 28.61 38.15 52.88 -21.93 Average
3] 8.24 8.3 9.51 38.32 47.86 62.88 -14.22 (P
7 8.28 0.3 9.51 17.56 27.18 58.99 -23.80 Average
8 8.28 0.3 9.51 33.81 43.35 68.99 -17.55 QP
9 8.33 9.3 9.59 14.43 23.96 49.57 -25.61 Average
18 8.33 8.3 9.59 32.26 41.79 59.57 -17.78 QP
11 8.38 0.3 9.49 11.87 28.59 48.39 -27.80 Average
12 8.38 8.3 9.49 24,89 33.61 58.39 -24.78 (P
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Mode:g; Line:Neutral Line
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Frequency (MHz)

Site : Shielding Room
Condition: Neutral
Job No. : 82417RG
Test mode: g
Cable LISN Read Limit  Ower
Freg Loss Factor Level Level Line Limit Remark

MHz dB dé  dBuV  dBuV  dBuV dB
1 8.16 ©8.82 9,59 23.33 32.94 55.25 -22.31 Average
2 g.16 @.82 9,59 39.983 49.59 65.25 -15.66 (P
3 8.28 8.3 9,57 23.18 32.78 53.54 -20.84 Average
4 @.28 ©@.83 9.57 37.74 47.34 63.54 -16.28 QP
5 8.24 ©8.83 9.58 28.84 38.45 51.95 -21.5@ Average
3] 8.24 8.3 9.58 32.51 42,12 £1.95 -19.83 QP
7 8.28 0.3 9.58 28.27 29.88 508.68 -20.80 Average
8 8.28 0.3 9.58 29.55 39.16 68.68 -21.52 QP
9 8.48 @.e4 9,59 19.16 28.79 47.81 -19.82 Average
18 8.48 @©.e4 9,59 29,29 38.92 57.81 -18.89 QP
11 8.97 ©8.89 9.62 28.99 38.61 46.80 -15.39 Average
12 8.97 ©.89 9.62 38.59 48.38 56.80 -15.78 QP
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Mode:t; Line:Live Line
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Site : Shielding Room
Condition: Line
Job No. : B2417RG
Test mode: t
Cable LISN Read Limit Over

Freq Loss Factor Level Level Line Limit Remark

MHz dB dé  dBuV  dBuV  dBuV dB
1 8.17 B8.82 9.52 29.67 39.21 54.86 -15.65 Average
2 8.1y ©8.82 9.52 44.83 54.37 64.86 -10.49 QP
3 8.23 8.83 9.51 21.38 38.84 52.52 -21.68 Average
4 8.23 B8.83 9.51 37.66 47.20 62.52 -15.32 QP
5 8.28 8.83 9.51 17.17 26.71 58.72 -24.81 Average
B 8.28 ©8.83 9.51 31.88 41.42 68.72 -19.38 QP
7 8.36 B.83 9.58 18.76 28.29 48.74 -28.45 Average
8 8.36 B.83 9.58 24.79 34.32 58.74 -24.42 QP
9 8.57 ©8.85 9.52 18.75 28.32 46.00 -25.68 Average
18 8.57 8.85 9.52 23.44 33.81 56.80 -22.99 QP
11 17.85 8.26 9.73 19.48 29.47 508.88 -28.53 Average
12 17.85 ©8.26 9.73 23.83 33.82 o68.88 -26.18 QP
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Mode:t; Line:Neutral Line
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Frequency (MHz)

Site : Shielding Room
Condition: Neutral
Job No. : ©2417RG
Test mode: t
Cable LTSN Read Limit  Over
Freg Loss Factor Level Level Line Limit Remark

MHz db dB dBuV  dBuV  dBuV db
1 8.16 8.82 9.58 21.1e 38.76 55.56 -24.88 Average
2 8.16 ©.82 9.58 44.97 54.57 65.56 -18.99 QP
3 8.1y 8.82 9.59 27.81 37.42 54.94 -17.52 Average
4 8.17 8.82 9.59 44,94 54.55 64.94 -18.39 QP
5 8.21 B8.83 9.57 20.60 38.20 53.85 -22.85 Average
B 8.21 8.83 9.57 359.84 48.64 6£3.85 -14.41 QP
7 8.23 8.83 9.58 18.25 27.86 52.48 -24.62 Average
8 8.23 8.83 9.58 37.80 47.41 62.48 -15.87 QP
9 8.2y 8.83 9.58 9.80 19.41 51.87 -31.66 Average
1@ 8.27 8.83 9.58 31.71 41.32 £1.87 -19.75 QP
11 8.35 8.83 9.58 18.95 28.56 48.96 -28.48 Average
12 8.35 8.83 9.58 25.18 34.71 58.96 -24.25 QP
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6.2 Radiated Emissions (30MHz-1GHz)

Test Requirement: 47 CFR Part 15, Subpart B

Test Method: ANSI C63.4:2014

Frequency Range: 30MHz to 1GHz

Measurement Distance: 10m

Limit:

30MHz -88MHz 29.5(dBuV/m) quasi-peak

88MHz-216MHz 33.1(dBuV/m) quasi-peak

216MHz-960MHz 35.6(dBuV/m) quasi-peak

960MHz-1000MHz 43.5(dBuV/m) quasi-peak

Detector: Peak for pre-scan (120kHz resolution bandwidth) 30M to1000MHz
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6.2.1 E.U.T. Operation
Operating Environment:
Temperature: 25 °C Humidity: 51 % RH Atmospheric Pressure: 1020 mbar
Pretest these g: CDMA2000 BCO + BT +WLAN + earphone + battery + adapter
modes to find h: CDMA2000 BC1 + BT +WLAN + earphone + battery + adapter
the worstcase: ;. oh\1A2000 BG10 + BT +WLAN + battery + adapter
j: CDMA BCO + BT +WLAN + earphone + battery + adapter
k: CDMA BC1 + BT +WLAN + earphone + battery + adapter
I: CDMA BC10 + BT +WLAN + battery + adapter
p: LTE band 13 + BT +WLAN + GPS Rx + battery + adapter
q: LTE band 25 + BT +WLAN + battery + adapter
r: LTE band 26 + BT +WLAN + battery + adapter
s: LTE band 41 + BT +WLAN + battery + adapter
t: Transfer data between the EUT and the PC
u: CDMA2000 BCO + BT +WLAN + Camera + earphone + battery + adapter
The worst case  t: Transfer data between the EUT and the PC
for final test: u: CDMA2000 BCO + BT +WLAN + Camera + earphone + battery + adapter
6.2.2 Test Setup Diagram

Antenna Tower

Ground Reference Plane

Test Receiver | = !.1,.,...-4 Tl
6.2.3 Measurement Data

An initial pre-scan was performed in the chamber using the spectrum analyser in peak detection
mode. Quasi-peak measurements were conducted based on the peak sweep graph. The EUT was
measured by BiConiLog antenna with 2 orthogonal polarities.
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Mode:t; Polarization:Horizontal
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Condition: 18m HORIZONTAL
Job No. : ©2417RG
Test Mode: t
Cable Ant Preamp  Read Limit  Ower
Freg Loss Factor Factor Level Level Line Limit

MHz dB  dB/m dB  dBuV dBuV/m dBuV/m dB
1 47.16 6.84 12,85 32.52 27.41 14.58 29.58 -14.92
2 159.23 7.50 13.39 32.51 28.97 17.35 33.88 -15.65
3 299,32 8.85 12.p4 32.44 29.77 18.82 35.68 -17.58
4 488.5%3  8.58 16.53 32.42 35.87 28.48 35.68 -7.12
5 724,26 9.20 28.45 32.39 38.91 28.17 35.e8 -7.43
6 pp 962.16 9.68 22.77 31.86 35.96 37.27 43.58 -6.23
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Mode:t; Polarization:Vertical
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Condition: 18m VERTICAL
Job No. : ©2417RG
Test Mode: t
Cable Ant Preamp  Read Limit  Ower
Freg Loss Factor Factor Level Level Line Limit

MHz dB  dB/m dB  dBuV dBuV/m dBuV/m dB
1 34.28 6.78 12,82 32.58 38.48 25.22 29.50 -4.28
2 58.61 /.88 12.18@ 32.54 38.37 24.93 29.50 -4.57
3 pp 143.83 7.42 13.81 32.52 41.97 29,88 33.88 -3.12
4 gp 239.99 7.8 11.87 32.49 30.80 17.18 35.68 -18.42
5 488.53 8.58 16.53 32.42 38.89 38.79 35.60 -4.98
b 962.16 9.68 22.77 31.86 29.15 38.46 43.50 -13.84
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Mode:u; Polarization:Horizontal
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Condition: 18m HORIZONTAL
Job No. : ©2417RG
Test Mode: u
Cable Ant Preamp Read Limit  Ower
Freqg Loss Factor Factor Level Level Line Limit

MHz dB  dB/m dB  dBuV dBuV/m dBuV/m dB
1 38.85 6.78 12.%9 32.68 27.31 13.91 29.58 -15.59
2 46.67 ©.83 12.86 32.52 26.45 13.62 29.58 -15.88
3 158.67 7.49 13.39 32.51 27.89 15.46 33.88 -17.54
4 372.88 8.38 14.33 32.43 27.31 17.51 35.68 -18.89
5 488.53  8.58 16.53 32.42 27.85 19.66 35.68 -15.94
6 pp 758.84 9.20 28.86 32.38 27.48 25.16 35.68 -18.44
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Mode:u; Polarization:Vertical
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Condition: 18m VERTICAL
Job No. : ©2417RG
Test Mode: u
Cable Ant Preamp  Read Limit  Ower
Freg Loss Factor Factor Level Level Line Limit

MHz dB  dB/m dB  dBuV dBuV/m dBuV/m dB
1 pp 38.85 6.78 12.5%9 32.68 36.58 23.18 29.50 -6.40
2 54.26 6.99 12.43 32.53 28.61 15.58 29.50 -14.80
3 97.11 7.286 9.20 32.63 38.84 14.61 233.80 -18.39
4 le@.91 7.50 13.38 32.51 27.29 15.58 33.80 -17.42
5 195.14 7.58 9.53 32.53 35.62 20.20 33.80 -12.80
b 294,11 8.4 12.51 32.44 27.59 15.78 35.68 -19.98
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Spot Check Data:
Mode:t; Polarization:Horizontal
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Condition: 18m HORIZOMNTAL
Job No. : 84928RG
Test Mode: t
Cable Ant Preamp  Read Limit  Owver
Freq Loss Factor Factor Level Level Line Limit

MHz dé dB/m dé  dBuV dBuV/m dBuV/m dB
1 pp 36.00 6.78 12.78 32.47 32.84 19.93 29.5@ -9.57
2 168.35 7.48 13.36 32.42 31.95 28.37 33.80 -12.63
3 222,17  7.72 18.3286 32.39 39,78 25.33 35.60 -18.27
4 385.68 8.83 12.83 32.36 34.28 22.78 35.60 -12.82
5 482.22 8.55 16.55 32.35 38.31 23.86 35.608 -12.54
B leee.@@ 9.58 22.85 38.77 26.91 28.57 43.50 -14.93
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Mode:t; Polarization:Vertical
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Condition: 16m VERTICAL
Job No. : ©4928RG
Test Mode: t
Cable Ant Preamp  Read Limit Owver
Freqg Loss Factor Factor Level Level Line Limit

MHz dB  dB/m dB  dBuV dBuV/m dBuV/m db
1 pp 36.88 b6.78 12.78 32.47 37.91 25.88 29.%8 -4.5%8
2 86.20 7.1t 8.64 32.47 34.43 17.76 29.5%8 -11.74
3 158.54 7.44 13.41 32.43 34.34 22.76 33.80 -18.24
4 217.54 7.78 18.81 32.39 38.16 23.48 35.68 -12.12
5 428.58 8.38 15.43 32.34 31.66 23.13 35.68 -12.47
b 932.27 9.52 22.61 31.32 26.83 27.64 35.68 -7.96
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Mode:u; Polarization:Horizontal
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Condition: 16m HORIZONTAL
Job No. : ©4928RG
Test Mode: u
Cable Ant Preamp  Read Limit Over
Freqg Loss Factor Factor Level Level Line Limit

MHz dB  dB/m dB  dBuV dBuV/m dBuV/m db
1 38.96 b6.72 12.58 32.48 27.54 14.28 29.5%8 -15.22
2 55.83 6.97 12.37 32.45 27.33 14.22 29.5%8 -15.28
3 168.91 7.4% 13.386 32.42 26.76 15.13 33.8@ -17.87
4 354.18 8.18 13.93 32.35 27.26 17.82 35.68 -18.58
5 465,68 8.51 16.35 32.35 28.18 28.61 35.68 -14.99
6 pp B866.89 9.42 21.79 31.78 28.38 27.81 35.68 -7.79
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Mode:u; Polarization:Vertical
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Condition: 18m VERTICAL
Job No. : ©4928RG
Test Mode: u
Cable Ant Preamp  Read Limit  Ower
Freq Loss Factor Factor Level Level Line Limit

MHz dé  dB/m dBé  dBuV dBuV/m dBuV/m dB
1 pp 33.88 6.76 12.68 32.47 326.49 23.38 29.%8 -6.12
2 53.69 6.95 12.48 32.4% 28.52 15.50 29.50 -14.88
3 88.96 7.18 8.68 32.47 32,12 15.51 33.88 -17.49
4 283.52 7.64 9.38 32.48 233.33 17.95 33.88 -15.85
5 678.49 9.82 19.79 32.33 28.60 25.88 35.08 -18.52
b 962.16 9.55 22,77 31.67 27.30 28.55 43.50 -14.95
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6.3 Radiated Emissions (above 1GHz)
Test Requirement: 47 CFR Part 15, Subpart B
Test Method: ANSI C63.4:2014
Frequency Range: Above 1GHz
Measurement Distance: 3m

Limit:
Above 1GHz 74(dBpV/m) peak, 54(dBuV/m) average
Detector: Peak for pre-scan (1000kHz resolution bandwidth) 1000M to18000MHz
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Operating Environment:

Temperature:

Pretest these
modes to find
the worst case:

The worst case
for final test:

21.6 °C Humidity: 55.9 % RH Atmospheric Pressure: 1020 mbar
g: CDMA2000 BCO + BT +WLAN + earphone + battery + adapter
h: CDMA2000 BC1 + BT +WLAN + earphone + battery + adapter
i: CDOMA2000 BC10 + BT +WLAN + battery + adapter

j: CDMA BCO + BT +WLAN + earphone + battery + adapter

k: CDMA BC1 + BT +WLAN + earphone + battery + adapter

I: CDMA BC10 + BT +WLAN + battery + adapter

p: LTE band 13 + BT +WLAN + GPS Rx + battery + adapter

q: LTE band 25 + BT +WLAN + battery + adapter

r: LTE band 26 + BT +WLAN + battery + adapter

s: LTE band 41 + BT +WLAN + battery + adapter

t: Transfer data between the EUT and the PC

h: CDMA2000 BC1 + BT +WLAN + earphone + battery + adapter
t: Transfer data between the EUT and the PC

6.3.2 Test Setup Diagram

S Antenna Tawer

Ground Referonce Plane

Test Recalver |l = - |

6.3.3 Measurement Data

An initial pre-scan was performed in the chamber using the spectrum analyser in peak detection
mode. Quasi-peak measurements were conducted based on the peak sweep graph. The EUT was
measured by BiConiLog antenna with 2 orthogonal polarities.
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Mode:h; Polarization:Horizontal
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Frequency (MHz)
Condition: 3m Horizontal
Job No : B2417RG
Mode = h
Cable Ant Preamp  Read Limit  Owver

Freq Loss Factor Factor Level Level Line Limit Remark

MHz dé  dB/m dB  dBuV dBuV/m dBuV/m dB

1 1446.436 5.31 25.58 41.37 46.23 35.75 74.88 -38.25 Peak
2 1937.836  4.96 27.58 4l.66 48.67 39.55 74.88 -34.45 Peak
3 pp 4859.898 7.85 33.680 42.34 49,66 47.97 74.88 -26.83 Peak
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Mode:h; Polarization:Vertical
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Frequency (MHz)
Condition: 3m VERTICAL
Job No : 82417RG
Mode = h
Cable Ant Preamp  Read Limit  Owver

Freq Loss Factor Factor Level Level Line Limit Remark

MHz dé  dB/m dB  dBuV dBuV/m dBuV/m dB

1 1477.873 5.41 25,71 41.39 47.78 37.51 74.88 -36.49 Peak
2 1892.439 5.81 27.42 41.64 49.15 39.94 74.88 -34.86 Peak
3 pp 4917.863 8.81 34.36 42,49 49.28 49.16 74.88 -24.84 Peak
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Mode:t; Polarization:Horizontal
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Frequency (MHz)
Condition: 3m HORIZONTAL
Job No : 82417RG
Mode : t
Cable Ant Preamp  Read Limit  Owver

Freq Loss Factor Factor Level Level Line Limit Remark

MHz dé  dB/m dB  dBuV dBuV/m dBuV/m dB

1 128@.52e 4.42 324,483 41.18 48.78 36.58 74.88 -37.58 Peak
2 1798.198 5.12 327.83 41.58 47.85 37.62 74.88 -36.38 Peak
3 pp 5799.177  9.99 34.58 41.77 49.78 52.41 74.88 -21.59 Peak
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Mode:t; Polarization:Vertical
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Frequency (MHz)
Condition: 3m VERTICAL
Job No : 82417RG
Mode : t
Cable Ant Preamp  Read Limit  Owver

Freq Loss Factor Factor Level Level Line Limit Remark

MHz dé  dB/m dB  dBuV dBuV/m dBuV/m dB

1 lg74.381 3.89 23.82 41.87 51.75 38.39 74.88 -35.61 Peak
2 1599.188@ 5.35 26.24 41.47 49.87 39.19 74.88 -34.81 Peak
3 pp 4677.225 7.75 33.93 42,45 49.88 49.83 74.88 -24.97 Peak
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7 Photographs

7.1 Conducted Emissions at Mains Terminals (150kHz-30MHz) Test Setup
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7.2 Radiated Emissions (30MHz-1GHz) Test Setup

7.3 EUT Constructional Details (EUT Photos)
Refer to Appendix A - Photographs of EUT Constructional Details for SZEM1806004920RG

- End of the Report -
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